
Bridge Unit BU3010 (D340) 
 



 

 

  1.Bridge Unit 1 (D340) ............................................   2 

  2.Bridge Unit 2 (D340) ............................................   4 

Parts Index...............................................................   8 

Bridge Unit BU3010 (D340) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

CONTENTS 

March , 8 ' 2007 



2 

 

1.Bridge Unit 1 (D340) 

17

101

101

101

101

101

1

4

3

5

5

6101 101 101 101 101 7

102

9

13

12

11

13

12

10

19 102 101

15
16

15

16

14

101

2

8

18
20

20

 



3 

 1 D340 6310  PCB Bracket 1 

 2 D010 5219  Ground Wire 1 

 3 D340 5144  PCB:Brb:Pr-c1 1 

 4 D340 5259  Sensor Harness 1 

 5 D340 6505  Exit Guide 2 

 6 D340 6510  Fan - Bridge Unit 1 

 7 D340 6506  Seal - Fan 1 

 8 D340 6309  Stay 1 

 9 D340 6204  Front Cover 1 

 10 D340 6222  Cover Guide 1 

 11 D340 6203  Idel Roller 6 

 12 AA08 0249  Bushing - Vertical Transport 4 

 13 D340 6501  Pressure Spring 4 

 14 D340 6220  Upper Cover 1 

 15 D340 6203  Idel Roller 2 

 16 D340 6302  Spring:Driven 6 

 17 D340 6219  Exit Guide 1 

 18 AA12 0094  Antistatic Brush 2 

 19 D340 6315  Joint Bracket 1 

 20 G020 5626 Push Switch 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0450 3008N Tapping Screw - M3x8  

 102 0451 3006N Tapping Screw - 3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Bridge Unit 1 (D340) 

O'Brien
Item 18
PCIL: October 2011



4 

 

 

2.Bridge Unit 2 (D340) 

101
2

3
4

101

102

1

103

5

105

9

10

107
105

107
105

107
105

13

102

14

21
18

105

31
105

15

17

16

19
20

24

105
21

106

107

107
105

23

31

10228

30102 29

105
25

27
32

105
107

26
105

107

26
105

107

27
11

105
107

27

108
6

8

102
108

101

109
101

102 102 1017

33

34

35

 



5 

 1 D340 5257  Bridge Unit Harness 1 

 2 D340 6305  Connector Bracket 1 

 3 D340 6306  Motor Bracket 1 

 4 D340 6317  Electrode Plate:Motor Bracket 1 

 5 D340 6215  Gear 1 

 6 D340 4021  Stepper Motor - Dc24v 1 

 7 D340 5258  Finisher Harness 1 

 8 D340 6304  Connector Bracket - FINISHER 1 

 9 D340 6217  Feeler 1 

 10 D340 6503  Spring - Feeler 1 

 11 D340 6211  Timing Pulley - 30T 2 

 12 D340 1152  Timing Belt - B30S2M188 1 

 13 D340 6303  Solenoid Bracket 1 

 14 D340 4012  DC Solenoid 1 

 15 D340 6213  Timing Pulley - 18T 1 

 16 D340 6210  Link - Gate Plate 1 

 17 D340 6502  Spring - Gate Plate 1 

 18 D340 6207  Entrance Guide 1 

 19 D340 0405  Exit Roller - Main 1 

 20 D340 6209  Gate Plate 1 

 21 AA02 1031  Magnetic Catch 1 

 22 D340 0403  Entrance Roller 1 

 23 D340 0401  Exit Roller 1 

 24 D340 0402  Transport Roller 2 

 25 D340 6225  Pulley 1 

 26 D340 6212  Timing Pulley - 30T 2 

 27 D340 1156  Timing Belt - B30S2M248 3 

 28 D340 6313  Plate:Rear:Earth 1 

 29 AW02 0141  Photo Interuptor 1 

 30 D340 6311  Plate:Earth 1 

 31 AA08 0252  Bushing - M4 2 

 32 D340 6205  Plange:Pulley 1 

 33 D340 6201  Base Bridge Unit 1 

 34 D340 5260 Harness 1 

 35 D340 6312 Ground Plate:Transport Roller:Front 1 

 101 0451 3006N Tapping Screw - 3x6  

 102 0450 3008N Tapping Screw - M3x8  

 103 0353 0040N Screw - M3X4  

 104 0353 0050N Screw-m3x5  

 105 0720 0040E Retaining Ring - M4  

 106 0720 0030E Retaining Ring - M3  

 107 0805 3480  Bushing - 6mm  

 108 1105 0487  Harness Clamp  

 109 1105 0488  Harness Clamp  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.Bridge Unit 2 (D340) 



 

Parts Index 



8 

D340 0401  Exit Roller   5 -  23 

D340 0402  Transport Roller   5 -  24 

D340 0403  Entrance Roller   5 -  22 

D340 0405  Exit Roller - Main   5 -  19 

D340 1152  Timing Belt - B30S2M188   5 -  12 

D340 1156  Timing Belt - B30S2M248   5 -  27 

D340 4012  DC Solenoid   5 -  14 

D340 4021  Stepper Motor - Dc24v   5 -   6 

D340 5144  PCB:Brb:Pr-c1   3 -   3 

D340 5257  Bridge Unit Harness   5 -   1 

D340 5258  Finisher Harness   5 -   7 

D340 5259  Sensor Harness   3 -   4 

D340 6201  Base Bridge Unit   5 -  33 

D340 6203  Idel Roller   3 -  15 

D340 6203  Idel Roller   3 -  11 

D340 6204  Front Cover   3 -   9 

D340 6205  Plange:Pulley   5 -  32 

D340 6207  Entrance Guide   5 -  18 

D340 6209  Gate Plate   5 -  20 

D340 6210  Link - Gate Plate   5 -  16 

D340 6211  Timing Pulley - 30T   5 -  11 

D340 6212  Timing Pulley - 30T   5 -  26 

D340 6213  Timing Pulley - 18T   5 -  15 

D340 6215  Gear   5 -   5 

D340 6217  Feeler   5 -   9 

D340 6219  Exit Guide   3 -  17 

D340 6220  Upper Cover   3 -  14 

D340 6222  Cover Guide   3 -  10 

D340 6225  Pulley   5 -  25 

D340 6302  Spring:Driven   3 -  16 

D340 6303  Solenoid Bracket   5 -  13 

D340 6304  Connector Bracket - FINISHER   5 -   8 

D340 6305  Connector Bracket   5 -   2 

D340 6306  Motor Bracket   5 -   3 

D340 6309  Stay   3 -   8 

D340 6310  PCB Bracket   3 -   1 

D340 6311  Plate:Earth   5 -  30 

D340 6312 Ground Plate:Transport Roller:Front   5 -  35 

D340 6313  Plate:Rear:Earth   5 -  28 

D340 6315  Joint Bracket   3 -  19 

D340 6317  Electrode Plate:Motor Bracket   5 -   4 

D340 6501  Pressure Spring   3 -  13 

D340 6502  Spring - Gate Plate   5 -  17 

D340 6503  Spring - Feeler   5 -  10 

D340 6505  Exit Guide   3 -   5 

D340 6506  Seal - Fan   3 -   7 

D340 6510  Fan - Bridge Unit   3 -   6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



9 

D010 5219  Ground Wire   3 -   2 

G020 5626 Push Switch   3 -  20 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AA02 1031  Magnetic Catch   5 -  21 

AA08 0249  Bushing - Vertical Transport   3 -  12 

AA08 0252  Bushing - M4   5 -  31 

AA12 0094  Antistatic Brush   3 -  18 

AW02 0141  Photo Interuptor   5 -  29 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



10 

0353 0040N Screw - M3X4   5 - 103 

0353 0050N Screw-m3x5   5 - 104 

0450 3008N Tapping Screw - M3x8   5 - 102 

0450 3008N Tapping Screw - M3x8   3 - 101 

0451 3006N Tapping Screw - 3x6   5 - 101 

0451 3006N Tapping Screw - 3x6   3 - 102 

0720 0030E Retaining Ring - M3   5 - 106 

0720 0040E Retaining Ring - M4   5 - 105 

0805 3480  Bushing - 6mm   5 - 107 

1105 0487  Harness Clamp   5 - 108 

1105 0488  Harness Clamp   5 - 109 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Bridge Unit 1 (D340) 
	2.Bridge Unit 2 (D340) 
	Parts Index 

